
6 PAC MAC™ ASSEMBLY (783350)

ITEM 
NO.

PART  
NUMBER

DESCRIPTION QTY

1 783338 FRAME WELDMENT - 6 PAC MAC™ 1

2 779001 CASTER - 8" SWIVEL 1

3 771090-1 SCREW, HHC 3/8 – 1-1/ 2 W/NYLOCK 6

4 783335 AXLE WELDMENT (6 PAC) 1

5 779011 WHEEL, 10" RUBBER TIRE 2

6 776212 SPRING, #DWC- 042-G-9 6

7 775110 SPLIT I 1-1/4 NICK. PLTD. 6

8 772350 NUT, INSERT JAM 3/8 – 16 1

9 771112 SCREW, HHC 3/8 – 16 X 2 1

10 783342 PLUNGER, 6 PAC & 10 PAC 6

11 783343 SPINDLE WELDMENT 6 PAC & 10 PAC 6

12 771125 SCREW, HHC 1/2 – 13 X 1 2

13 772504 NUT, INSERT JAM 5/8 – 18 2

14 772358 NUT, INSERT JAM 1/2 – 13 2

15 773051 WASHER, FLAT 5/8 USS 2


